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Impact Wrench \023 - No. No. Description Req’d.

30 Vg 1 CA157079 Handle 1

O) 2 CA156054 Trigger 1

Yol 3 CA157119 Bushing-Air Inlet 1

4 CA144735 Screen-Air 1

5 CA144736 Valve-Throttle 1

8 CA148646 Rod-Throttle Valve 1

7 CA148647 Bushing-throttle Valve 1

8 CA144739 Valve-Reverse 1

9 CA144740 Bushing-Reverse 1

10 CA157077 Lever-Reverse Valve 1

1 CA144742 Valve-Control 1

12 CA144743 Bushing-Control 1

13 CA144744 Knob-Control Valve 1

14 CA148680 Plug-Control Valve 1

15 CA148681 Stop-Retaining Ring 1

17 CA157078 Housing-Motor 1

18 CA148649 Plate-Rear End 1

19 CA148650 Liner 1

20 CA148651 Rotor 1

21 CA148652 Set-Rotor Blade (5) 1

22 CA148653 Plate-Front End 1

23 CA148654 Housing-Clutch 1

24 CA148655 Plate-Thrust 1

25 CA148656 Cam 1

26 CA148657 Cage 1

27 CA148658 Dog 1

28 CA148659 Bushing-Cage 1

29 CA157080 Shank-Anvil (long) R-H Type 1

CA148661 Shank-Anvil (short) R-H Type (not shown)

30 CA148663 Spacer-Anvil 1

31 CA148664 Bushing-Clutch 1

32 CA148665 Grip-Support Handle 1

33 CA148666 Handle-Support 1

34 CA148667 Protector-Motor Housing (Front) 1

35 CA148668 Protector-Motor Housing (Rear} 1

36 CA148669 Gasket-Motor Housing 1

37 CA094791 Ring-Socket Retaining 1

38 CA157081 Deflector-Exhaust 1

39 C139178 Screw-Hex Head (M5 x 14) 4

40 C127937 Screw-Hex Head (M5 x 16) 3

a1 CA148670 Screw-Hex Head (M8 x 18) 2

42 NP123921 Screw-Hex Head (M8 x 35) 4

43 CA148671 Screw-Hex Head (M8 x 40) 4

44 CA157082 Screw 2

45 CA148672 Nut-Nylon Insert (M8) 4
46 CA144758 Washer (M8) 10

47 CA144759 Pin-Spring (3 x 10) 1

48 CA144778 Pin-Spring (3 x 24) 3

49 CA144760 Pin-Spring (4 x 14) 2

52 CA144761 Key (3 x 8) 1

53 CA157084 Spring (3 x 4) 1

54 CA144762 Spring (3.6 X 13) 1

55 CA144763 Spring-Throttle (10 x 15 x 25} 1

56 CA144764 Ring (H-24) 1

57 CA148685 Ring-Retaining (H-25) 1

58 CA148684 Ring-Retaining (S-12) 1

59 CA157083 Steel Ball (1/8 1

60 CA144785 Ball-Steel (5/32) 1

81 CA144766 Ball (7/16) 1

62 CA144768 Bearing-Ball (6205} 1

63 CA148674 Bearing-Ball (6305) 1

64 CA124769 O-Ring (P-12) 1

65 CA144770 O-Ring (S-8) 1

66 CA1244771 0O-Ring (S-20) 1

67 CA148682 O-Ring (S-22) 1

68 :T 128676 8-§ing g-zz.%, J) 1

H H 1/2" (12mm 69 CA148683 -Ring (S-110, 1

Air Supply Diagram CA48362 (1/2") —pe 2 70 Hos6es1 O-Ring (6227-13) 1

Y 71 CA157082 Screw-Self Tap (not shown) 4

S 1/2" (12mm)‘\ . = : i 72 82148677 %al;]Oil éVB425(E’:/?)) 1

. =Tes 73 148678 asher-Spring (M5 3

el all (1 mmwgﬂ]@ il l"'%""..." 85 CA155779 Decal-Safety Warning 1

f @ KF131588 Pin-Roll (4 x 20} (not shown) 1

1/2" (12mm) 1/2" (12mm) CA148673 Pin-Roll (4 x 25) {not shown) 1

u -
1/2" (12mm)—~ 1/2* (12mm) / ZCA048360 (127 Tune-Up Kit
CA048360 (1/2") CA148687 (Incl: Index No's. 21, 36, 37, 57, 58, 64, 65, 66, 67, 68, 69, 70, 72)




